SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

RefLevel 30.00dBm  Offset 230 dB

2 Result Summay

815,000 MHz 823,000 MHz 100,000 kitz 822.996 00 MHz -31.80 dBm -18.80 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98651 MHz -21.10 dBm -8.10 dB
824.000 MHz 535,000 MHz 100.000 kHz 826.86963 MHz 5.87 dBm -24.13 dB

07:31:06 PM 03/20/2024

Mode Sweep saL Made Sweep saL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ P SPURIOUS_UINE  ABS_002
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0 20
10 10 dBm
T A7 e W PP PV W TSI P FURSRI ISPV PR VRIEVSWSIN AP VRIS
o t - OjdBnr - '
f
| \ |
0 I [ l
2 ( ll [
| \ I} "
J W, | i
30 - 1| |50 s
At A ot W " y P"'L
Al PPN T e,
a0 nied g
-
™
N
0 60 B =
A nm e o
§15.0 MHz 3003 pts 2.4 MHz/ £35.0 MMz || | 5340 Mz 003 pts 2.6 WHa] 850.0 MHz

2 Result Summa;

834,000 MHz 849,000 MHz 100000 kHz 845.560 94 MHz 5.54 dBm -24.46 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.21928 MHz -29.47 dBm -16.47 dB

850,000 Mz 860.000 Mz 100.000 kHz 850.144 86 MHz -35.23 dBm -22.23d8B
[ A

07:32:12 PM 03/20/2024

FR1 n26 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8 Mode Sweep sa RefLevel 30,00 dBm  Offset 23008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dbm
U LSRN he g, ) vt e e Pt P i A A
a : v ofoe T T
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815.0 MHe 3003 pts A Miz/ 839.0 MHz || [334.0 MHz 3003 pts .6 MHz/ 860.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.92408 MHz -29.69 dBm 16.69 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.996 50 MHz -20.93 dBm 7.93 dB
824,000 MHz £39.000 MHz. 100.000 kHz 824.72677 MHz 5.61 dBm -24.39 dB

07:30:46 BM  03/20/2024

2 Result Summa;

834.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

844.467 03 MHz
849.016 48 MHz
850.27473 MHz

100.000 kHz
200,000 kHz
100.000 kHz

4.91 dBm
-27.46 dBm
-30.01 dBm

£49,000 MHz
850.000 Mz

Ready

07:32:32 B 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

RefLevel 30.00dBm  Offset 230 dB

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
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2 Result Summa

2 Result Summa;

07:30:25 PM 03/20/2024

07:32:52 P 03/20/2024

815.000 Mz 823,000 Mtz 100,000 ki 822.99600 MHz -32.90 dBm -19.90 dB 831,000 MHz 819.000 MHz 100.000 kHz 80457193 MHz .24 dBm -25.76 dB
823000 Mtz 824,000 MHz 200,000 kttz 823.99351 MHz -19.17 dBm ;6.17dB 849,000 Mz 850,000 Mtz 200.000 kiz 849.04246 MHz -28.19 dBm 1519 dB
824,000 MHz 835,000 MHz 100,000 kHz 820.93656 MHz 4.43 dBm -25.57 dB 250,000 M1t 860,000 Wit 100000 kit #50.114.89 MH2 '32.45 dBm 1546 dB

FR1 n26 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm Offset 2.30 d8.

Ref Level 30.00dBm  Offset 230 dB

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissions
Limit Cheek Phss SPURIOUS_UINE: ABS, 0.
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_ABS._0d2
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2 Result Summar

2 Result Summa;

834.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz

07:30:05 BM 03/20/2024

215,000 MHz 823000 MHz 100,000 kHz 822.72428 MHz 35.12 dBm -22.12 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.99151 MHz -22.90 dBm -9.90 dB
824,000 MHz £39.000 MHz. 100.000 kHz 827.33417 MHz 3.55 dBm -26.45 dB

ey B 5 U0N

860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

842,968 53 MHz
849.643 B6 MHz
850.204 80 MHz.

3.63 dBm
-30.03 dBm
-34.67 dBm

-26.37 dB
-17.03 dB
-21.67 dB

07:33:13 B 03/20/2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

6L

RefLevel 30.00dBm  Offset 230 dB Mode Sweep

2 Result Summay

82297203 MHz
823.98651 MHz
824.936 56 MHz

100,000 kHz
200,000 kHz
100,000 kHz

823.000 MHz
824,000 MHz
839,000 MHz

815.000 MHz
823,000 MHz
824.000 MHz

07:29:43 PM 03/20/2024

Ref Level 3000 dBm  Offset 230 d8 Mode Sweep |
Count 100/100 Count 100/100
3 Spuraws
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
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2 Result Summa;

834.000 MHz 849,000 MHz 100000 kHz 842.03946 MHz 1.57 dBm -28.43 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.946 55 MHz -36.97 dBm -23.97 dB

850,000 Mz 860.000 Mz 100.000 kHz 850.354 65 MHz -41.35 dBm -28.35 dB
[ & ]

07:33:35 P 03/20/2024

FR1 n26 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

s6L

Ref Level 30.00dBm  Offset 230 dB Made Sweep

Ref Level 3000 d8m  Offset 230 d8 Mode Sweep 6L
Count 100/100 Count 100/100
1 Spurius Emisans
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0q2 s
20 20
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815.0 MHe 3003 pts A MHe/ $39.0 MH: | [ 532.0 MHz 3003 pts 6 MHz/ B60.0 Mz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.70030 MHz -30.68 dBm -17.68 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.998 50 MHz -21.98 dBm -8.98 dB
824,000 MHz £39.000 MHz. 100.000 kHz 82537113 MHz 2.76 dBm -27.24 dB

07:31:28 BN 03/20/2024

2 Result Summa;
-21.38d8
-11.94 dB
-18.16 dB

2.62 dBm
-24.94 dBm
-31.16 dBm

84331319 MHz
849.000 50 MHz
850.134 87 MHz.

100.000 kHz
200,000 kHz
100.000 kHz

843.000 MHz
850.000 MHz
860.000 MHz

834.000 MHz
£49,000 MHz
850.000 Mz

Ready

07:31:49 P 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-24 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Mode Sweep saL Ref Level 3000 dBm  Offset 2.30.8 Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS_LINE_xg5_oq2
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2 Result Summay

B15.000 MHz 823.000 MHz 100.000 kHz 822.62837 MHz -32.01 dBm -19.01 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.93057 MHz -25.40 dBm -12.40 dB
824.000 MHz 844,000 MHz_ 100.000 kHz 826.347 65 MHz 4.39 dBm -25.61 dB

07:35:25 PM 03/20/2024

2 Result Summa;

829.000 MHz 849,000 MHz 100,000 kHz 831.147 85 MHz 4.49 dBm -25.51 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.08541 MHz -28.81 dBm -15.81 dB

850.000 MHz 860.000 MHz 100.000 kHz 850.474 53 MHz -33.89 dBm -20.89 dB
Resdy (N s

07:36:37 B 03/20/2024

FR1 n26 / 20MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8 Mode Sweep oL RefLevel 3000 dim  Offset 2,30 dB Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
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2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.996 00 MHz -30.64 dBm -17.64 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.93157 MHz -22.88 dBm -9.88 dB
824,000 MHz 544,000 MHz 100,000 kHz 826.02797 MHz 3.85 dBm

-26.15 dB

07:35:04 BN 03/20/2024

2 Result Summa;

829.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

84265634 MHz
849.203 30 MHz
850.484 52 MHz

4.36 dBm
-27.12 dBm
-31.33 dBm

-25.64.dB
-14.12d8
-18.33 dB

£49,000 MHz
850.000 Mz

Ready

07:36:58 BM  03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-25 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 20MHz / DFT-s

-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

Reflevel 30,00 dBm Ofset 2.30 dB Mode Sweep sat

Mode Sweep SGL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 P Line _SPURIOUS_LINE_ABS_0d2
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2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 82266833 MHz -31.92 dBm -18.92 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.95554 MHz 26.56 dBm -13.56 dB
824.000 MHz B44.000 MHz 100.000 kHz 826.96703 MHz 3.09 dBm -26.91 dB

07:34:44 PM 03/20/2024

2 Result Summa;

829,000 MHz 849,000 MHz 100000 kHz 843.05594 MHz 2.99 dBm -27.01 d8

849.000 MHz 850.000 MHz 200,000 kHz 849.996 50 MHz -29.10 dBm -16.10 dB

850,000 Mz 860.000 Mz 100.000 kHz 850.83417 MHz -32.68 dBm -19.68 dB
[ A

07:37:20 BM 03/20/2024

FR1 n26 / 20MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 48 Mode Sweep saL RefLevel 3000 dim  Offset 2,30 dB Mode Sweep seL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2

20 20

10 10 dBm
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815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

82211688 MHz
823.98951 MHz
829.404 60 MHz

100,000 kHz
200,000 kHz
100,000 kHz

815.000 MHz
823,000 MHz
824,000 MHz

823.000 MHz
B24,000 MHz
544,000 MHz

-26.08 dBm
2.36 dBm

07:34:23 BN 03/20/2024

2 Result Summa;

84297602 MHz
849.11838 MHz
850.434 57 MHz

2.62 dBm
-30.63 dBm
-34.90 dBm

-21.38d8
-17.63 dB
-21.90 dB

829.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

£49,000 MHz
850.000 Mz

Ready

07:37:47 B 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A5-26 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 20MHz / DFT-s-

OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.30 d8

RefLevel 30.00dBm  Offset 230 dB

2 Result Summay

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
844,000 MHz

100,000 kHz
200,000 kHz
100,000 kHz

821.63736 MHz
823.97253 MHz
825.02897 MHz

-41.95 dBm
-30.63 dBm
0.71 dBm

-28.95 dB
-17.63 dB
-29.29 dB
(m

07:34:02 PM 03/20/2024

Mode Sweep saL Made Sweep saL
Count 100/100 Count 100/100
1 Spuious bmis
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
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10 10 dBm
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2 Result Summa;

829.000 MHz 849,000 MHz 100,000 kHz 845.47353 MHz 0.42 dBm -29.58 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.121 38 MHz -37.88 dBm -24.88 dB

850.000 MHz 860.000 MHz 100.000 kHz 850.124 88 MHz -41.62 dBm -28.62 dB
Resdy (N s

07:38:10 PM 03/20/2024

FR1 n26 / 20MHz / CP

OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Reflevel 3000dBm  Offset 23008 Mode Sweep s Reflevel 3000dBm  Offset 23008 Made Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS_0g2 PRSS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 ot = e | L e B e e e e
| | f l
10 t -
SPURIOUS UNE ABS 102 | \ ! |
20 dBm: + || o
" I |
A p \.M
o = 30 dBr o
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60 d g
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815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

£15.000 MHz 823.000 MHz 100.000 kHz 822.764 24 MHz -29.61 dBm -16.61 dB
823,000 MHz 824,000 MHz 200.000 kHz 823.94356 MHz -23.32 dBm -10.32 dB
824,000 MHz 844,000 MHz 100.000 kHz 824.88911 MHz 1.59 dBm -2841dB

07:35:47 BN 03/20/2024

2 Result Summa;

829.000 MHz

843.000 MHz
850.000 MHz
860.000 MHz

843.79520 MHz
849.122 38 MHz
850.074 93 MHz

100.000 kHz
200,000 kHz
100.000 kHz

1.19 dBm
-24.64 dBm
-30.13 dBm

£49,000 MHz
850.000 Mz

.64 dB
-17.13 d8
[T

Ready

07:36:14 BN 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 2.30 dB Mode Auio Sweep s6L RefLevel 30.00 dBm  Offset 2.30 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn 0din
-10 -10
SPURIOUS_LINE ABS_002 T SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
. B T el o P BN B M atini gl ]
50 T— 50 e ;
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz 815.000 MHz 100.000 kHz 3595259 MHz -57.23 dBm -44.23 d 30,000 MHz 815.000 MHz 100.000 kHz 34.949 59 MHz -57.27 dBm -44.27 dB
860.000 MHz 1,000 GHz 100000 kHz §73.45414 MHz -59.15 dBm -46.15 dB 860000 Mz 1.000 GHz 100.000 kHz 881.50212 Mz -59.22 dBm 46.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 288863 GHz -47.28 dBm -34.28 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.996 63 GHz -47.52 dBm 3452 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99300 GHz -43.76 dBm -30.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.50705 GHz -43.69 dBm -30.69 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49506 GHz -42.75 dBm -29.75 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49306 GHz -42.93 dBm -20.93 dB
] = T seaty Rt
07:23:20 FM 03/20/2024

07:24:43 P 03/20/2024

Highest Channel

Ref Level 30.00dBm  Offset 2.30 B Mode Auto Sweep

6L
Count 100/100
Line _SPUR|OUS_LINE_ABS_0G2
20 dBor
10
0B
0
SPURIOUS_UINE | ABS_002
20
EY
40 dBa t 1
50 . e
30.0 MHz 48005 pts 97.0 MHz/ 9.0GHz
2 Result Summar
30.000 MHz 815.000 MHz 100.000 kHz 35.29846 MHz -57.10dBm
B60.000 MHz 1.000 GHz 100000 kHz 892.769 31 MHz -59.12 dBm
1.000 GHz 3.000 GHz 1.000 MHz 2.97663 GHz -47.25 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.49745 GHz -43.95 dBm
7.000 GHz 9.000 GHe 1.000 MHz 7.87132 GHz -42.98 dBm
oary R

07:22:01 P4 03/20/2024

TEL : 886-3-327-3456 Page Number 1 A5-28 of 29
FAX . 886-3-328-4978



seamron 1as. FCC RADIO TEST REPORT Report No. : FG411108C
Frequency Stability
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0062
40 Normal Voltage 0.0028
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0027
0 Normal Voltage 0.0161
PASS
-10 Normal Voltage 0.0151
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0071
20 Battery End Point 0.0034

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-29 of 29
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

FR1 n26 Part90S

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.84 4.52 5.64 5.94 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number : A6-1 of 20

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

RefLevel 3000dBm Offset 23045  ABW 10MHz Reflevel 3000 B Ofser 23045 = ARBW 10z
- A 300 Meos Time 13 ms s 3068 Meas Time 13ms
1 CDF
. 1
=
=
1 .
\
g 1E )
I
1604 : 1E0s |
| i
‘ |
G0N ean Pwr + 20,00 d8 || | GFETS.0MA: Miean Pwr 30,0008
2 Result Summ: Samples: 130000 2 Reault Sumem Samples: 130000 |
-_zuw dBm 2899 dBm —lﬂﬂ a8 200 b 32408 38498 _Aw = 24.38 dBm 2915 dBm 4.77 dB 248 db 400 3B 452dB D
[e— Tl
0B:43:28 M 03/20/2028 oB:45:43 Mt 03/20/2028
RefLevel 3000dBm Offset 23045  ABW 10MHz Reflevel 3000 B Ofser 23045 = ARBW 10z
- an 300 Meos Time 13 ms - 3068 Meas Time 13ms
1 CDF 152 view |1 ccoF 155 View
1
1 <
i 1E
8 \
1604 L 1604
i
1 \
G0N ean Pwr + 20,00 d8 || | GFETS.0MA: Miean Pwr 30,0008
2 Result Summ: Samples: 130000 2 Reault Sumem Samples: 130000
-_1139 dBm 2953 Bm —s,u a8 28846 47808 564 98 604 b = 22.91 dem 2920 dBm 6.9 dB 3.0 db 500 3B 554 d8 530 d8
08:50:08 M 03/20/2028 o8:50:23 Mt 03/20/2028

Ref Level 30,00 dBn ffset

23045 = AnBW 10 MHz
- an 3008 Mess Time 13 ms
1 CCDF 153 View

i
<
1E04 5
|
G818 Mk Whean Pur + 20,00 dB
2 Result Summ: Samples: 130000
- 2086 dBm. 2880 dBm 7.54 B 300db 530 db 668 9B 7428
]

08:50:43 M 03/20/2028

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.21 9.86
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.27 5.28 10.50 10.43
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.30 5.35 10.45 10.45
TEL : 886-3-327-3456 Page Number : A6-3 of 20

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie trum

Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

119,657 dBm

5212000 Mz

(FaT9.0MHz 70001 pis 0 Mz

Fe—

08:48:31 PM  03/20/2024

Span 10.0 WAz

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView trum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

ultiView trum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz

08:48:04 PM 03/20/2024

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
i W] 0.18 dien
B 342000 Wiz
20 de 20 de oupy aracs
1 16.068 dep sa78000 M 1 16.025 déi s 252,000 e
PRV T SR W Y B e i e e e Y
10 - . 10 f .
/ \ \
|
o dtr \\ o dtr
10 dBm- 2993 i \ L2 5575 dn .\’
P Y h -Utlﬂl o dh iy \M}.W
LT Wiy Pmpige ™ s’ 1
|CF 819.0 MHz_ 10001 pts. 0 MHz/ Span 10.0 MHz | | [CF 819 .0 MHz_ 10001 pts. 0 MHz/ Span 10.0 MHz

]

0B:46:46 PM  03/20/2024

64QAM

256QAM

ultiView trum
Ref Level 30,00 dBm  Offset 23048 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

tiVie trum

RefLevel 3000 dBm  Offset 23045 ® REW 100Kz
3000 SWT 101 ms & VBW 300k Mode Auto Sweep
1 Frequency Swesp

- an

e L. Al -

“ .N e Pl A N i M A b oYy -\ o 11 12,281 dilm = NP Ay

J/ \ \
0 e 0 e / Y

Lo / N

12131 e
2 Iy / N\
T 4 K
, wilgdodhl L
iptine e .u.‘iwl

|CF 819.0 MHz. 10001 pts 0 MHz/ |CF 819.0 MHz. 10001 pts .0 MH2/

Span 10.0 WAz

08:46:20 PM 03/20/2024

Span 10.0 WAz

08:45:01 PM  03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-4 of 20



seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

45 dBim|

e—
20 d H1 19,498 dBnr D3} 0.55 a8

U LY Y SRR PO Ve ev Y. Pp—
10 \

2Z

(GFE19.0MHz 70001 pis 0 Mz Span 20.0 Mz
F— P

08:41:02 PM  03/20/2024

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

10.42800 Mz

10.458.00 M 1116191 dBm

(GF819.0 MHz. 70001 pts 0 WiHz/ Span 30.0 MHz || [GF819.0 MHz. 0001 pts 10 M2/ Span 30.0 Mz
; —— T

08:41:30 PM 03/20/2024 08:42:48 PM 03/20/2024

64QAM 256QAM

Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz Ref Level 30,00 dB  Offset 23048 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep - an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

20 dim | 03168 | |20 dgn
1045000 M

(GFE19.0MHz 70001 pis 0 Mz Span 20.0 M || [GF879.0MHz 70001 pis .0 MHz/ Span 20.0 Mz
; e - P

08:43:14 PM 03/20/2024 0B:44:34 PM 03/20/2024

TEL : 886-3-327-3456 Page Number 1 AB-5 of 20
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

Occupied Bandwidth

Mode FR1 n26 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.50 8.99
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.54 453 9.36 9.40
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.54 452 9.33 9.38
TEL : 886-3-327-3456 Page Number - A6-6 of 20

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz
swT
h

- an 1.01 ms ® VBW 300kt Mode Auto Sweep

52011900 M
20 -
P — - -
0
o
P -
il [
(GFE18.0MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 820119 MHz 19.77 dBm Occ Bw 450258941 MHz
m 1 16,7416 MHz 13.63 dim Oce Bw Centroid B18.992 898 711 MHz
i 1 82124119 MHz 1248 d8m Oce B Freq Offset 7101 288692 itz

08:49:03 PM  03/20/2024

-

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep - SWT .01 ms = VBN 300Kz Mode Auto Sweep
Mifi] 1572 d8m wmifi] 4 st
2104800 MHz 817.13200 MHz
0 0
10 % 10 ; =
o o va
= i [ ea VNN - - A —
(G 8150 Mz 1001 pts 0 MHz/ Span 10.0 MHz || |GF818.0 MKz 1001 ps 0 MHz/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 821.048 MHz 15.72 dBm Oce B 4.584750 726 MHz M1 1 817.132 MHz 16.64 dBm Qce Bu 4535282079 MHz
n 1 816.72948 MHz 10.26 dim Oce B Centroid B19.001 856,773 MHz n 1 816.72431 MHz 10.22 dilm Occ B Gentroid B18.991 95201 Miz
n 1 821.274 23 Mz 9.2 dbm Occ B Freq Offset 1.856 773 468 kHz n 1 821.25959 Miz 1042 dbn Oce B Freq Offset 8047 989 567 kiz

08:47:33 PM 03/20/2024

-

08:47:12 PM 03/20/2024

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23048 = REW 100kHz

- are 3008 SWT 101 ms & VBW 300k Mode Auto Sweep - are 3008 SWT_1.01ms ® VBW 300Ktz Mode Auto Sweep
Bandwidth Bandwidth
MIfIl 1834 dBim wifi] 5 b
52064800 M 19,1000 M
» w »
o - o S i s
o - T o v
T Y
" i ) I
aa s UM A Wavs n
Ui
FEIs0 Mz 001 prs O W/ Span 10.0 MHz || [CF 515.0 bz 001 ps 0 M/ Span 10.0 MHz

2 Marker Table

820,648 MHz
E16.7104 MHz
82126003 MHz

1634 dBm
784 dim
9.24 dm

Oce
Occ B Centroid
Oce B Freq Offset

4.549623 202 MHz
BI8.985 214 207 MHz
14785 792 919 kHe

2 Marker Table

819.14 MHz
816,722 55 MHz
821248 24 MHz

12.18 dBm
631 diim
63 diim

Occ B
Occ B Centroid
Ot B Fren Offset

4525685807 MHz
B18.985 196,818 MHz
14,603 181954 kHe

08:45:55 PM 03/20/2024

-

08:45:27 PM 03/20/202%

-

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: AB-7 of 20



seanran as. FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

o ST .01 ms = VBW 1wt Mode Auto sweep
"
5 /
1
o
A

SEERTTS T St
2 ks T

i i 16,582 MHz T936Bm o

" i 143015 M Tealdim  Oct o Contoid

o 1 823,301 MHz 1419 d8m Oce B Freq Offset

08:40:37 PM 03/20/202%

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

SWT_1.01ms ® VBW 1 Mz Mode Auto Sweep - SWT_1.01ms ® VBW 1 iz Mode Auto Sweep
h
[ 3 ot
#16.5500 MHz
0 0
10 f 10 - -
/
o o -
I /
- 7 oy
JU— PR g
o .
(G 8150 Mz 1001 pts 0 MHz/ (G 8150 Mz 1001 ps 0 MHz/ Span 20.0 MHz
2 Marker Table 2 Marker Table
mi 1 822.097 MHz 15.73 dBm Oce B M1 1 B18.56 MHz 16.29 dBm Qce Bu 9.400002 016 MHz
n 1 814.2956 MHz 11.19 dim Oce B Centroid n 1 8142547 MHz 10.24 dilm Occ B Gentroid B18.554 697 654 MHz
n 1 8236611 Mz 10,88 din Occ B Freq Offset n 1 8236547 Mz 1151 dbn Oce B Freq Offset 45,302 34615 kHi

08:41:56 PM  03/20/2024

08:42:23 PM 03/20/2024

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

tiVie Spactrum

RefLevel 30,00 dBn  Offset 23008 = REW 200 kHz

- 3000 SWT 101 s @ VBW 1Mz Mode Auto Swesp - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
Bandwidth Bandwidth
i) 4 dbiem
623,535 0 M
n n
PEPR e B R
0 ; 0 e e =
[
o L o
i A
P P s
8180 e 001 e 0 Mz 8180 e 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 823.136 MHz 1554 dBm Occ Bw M1 1 823.535 MHz 12.64 dBm Qce Bu 9382105941 MHz
n 1 8143048 MHz 11.04 dim Oce B Centroid n 1 819.2816 MHz 7.23 dim Occ B Gentroid BI8.572606319 MHz
n 1 8236415 MHz 1127 dim Oce B Freq Offset n 1 823663 7 MHz 547 dben Occ B Freq Offset 27353 680 693 ke

08:43:40 PM 03/20/2024

08:44:08 PM  03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

n Mask

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

sa RefLevel 30,00 dBm  Offset 23008 Made Sweep

Count 100/100
pectrum Emission

s6L
Count 100/100

1 Spectrum £
Limit Checi PhsS Limit Chec
20 dile T 20 dbi [AY
I I
10 - 10 i
. |
| 1
1048 L
EM_LIMIT_002_ABS_0 A
a0 f \
¥
a0 40 dBn = i 'ﬁl “ I
s it . T il
o Tl :
o LA , PN TH A
e U | PRI O | | Py Fa v s S
CF £16.5 MHz 5005 pts. Span 15.0 MHz || |CF 821.5 MHz 5005 pts .5 MHz/
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 13,98 dBm REW 50,000 Wz Sub Block A Center E2150WH: TxPowsr 433 d6m REW 50.000%Hz
Te Bandwidth_5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane

~7.500 MHz 2538 MHz 100.000 kHz . z
-2.538 MHz -2.500 MHz 300.000 Hz 813.99379 MHz
2500 MHz 2538 MHz 300.000 Hz 819.011 85 MHz
2,538 MHz 7.500 MHz 100,000 khiz 819.25705 MHz

B18.86717 MHz -55.17dBm -42.17 dB
818.98288 MHz -82.75 dBm .| -62.75 dB
824.01900 MHz -30.84 dBm -10.84 dB
824.08305 MHz. -15.80 dBm di

7.500 MHz 2538 Mtz
2538 MHz -2.500 MHz
2.500 MHz 2538 Mz
2538 MHz 7.500 MHz

05:28:27 BN 03/20/2024

Redty s

09:16:23 PN 03/20/2024

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

oL RefLevel 30.00dBm  Offset 230 dB Mode Sweep

Count 100/100
1 Spectrum Emission Mask
Uimit Ched

| e =]
-

Count 100/100

20 dfim 2046
10 10
R PRT—— e e
a T T
| |
10 d } t
EM_LIMIT_002_ABS_O ( i
i
. e e A -
; - A—— A o TR vy
10 dbef h\ P | il e
/a | - e
(5m B
60
CF 816.5 MHz 5005 pts. Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 24.45 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 24.49 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
~7.500 MHz 2538 MHz 100,000 kHz . z -1 7.500 MHz 2538 MHz 100.000 kHz 818.960 45 MHz -22.22 dBm -46.72 dB -9.22 dB
-2.538 Mz -2.500 MHz 300.000 Hz 813.97498 MHz -18.77 d8 2538 Mz 2,500 MHz 300000 Hz 818.99304 MHz -39.94 dBm 6443 dB -19.94 dB
2500 MHz 2538 MHz 300.000 Hz 819.02201 MHz -1555d8 2500 Mz 2538 Mtz 300000 He 824.01599 MHz -34.79 dBm -59.29 dB 137908
2538 Wz 7500 Mz 100,000 iz 819.09548 MHz -7.95 dB Jr38 Mie 7200 Mits 100.000 kie £24.05509 MHz 3037 d8m 2487 d8 737 dB
o Resdy =
05:00:36 TM  03/20/2024 09:15:44 M 03/20/2024
TEL : 886-3-327-3456 Page Number 1 A6-9 of 20

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 4B

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB

Mode Sweep s
Count 100/
pectrum Emission Mask

Linit Chec

EM_LIMIT_002_ABS_0

Tx Bandwidth 5.000 MHz

t50 i 1 /
|\ \. 1
-30 l ) Iﬂ‘ >
o N - 40 dBm T 3 ||
50 dgm——+—pyrd ﬁ f “ L‘U‘W bt T I‘M‘i’ ll\ m!'f““\ 5
|19 WA o " G
ONRTY |IL.2S " b o el AT UL VTIPS
bt T s e e e L ‘ N

CF 816.5 MHz 5005 pts. Span 15.0 MHz || CF B21.5 MHa. 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2
|Sub Black A Center B16.50 MHz TxPower 23.60 dBm RBW 50.000 kHz [Sub Block A Center 821.50 MHz Tx Power 23.57 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz.

-41.92 dB

~7.500 MHz 2538 MHz 100.000 kHz . z -13. m -36.93 di 7.500 MHz 2,538 MHz 100,000 kHz 818.17386 MHz
-2.538 MHz -2.500 MHz 300.000 Hz 813.996 05 MHz -28.37 dBm -51.97 dB 2538 MHz -2.500 MHz 300.000 Hz B18.96595 MHz
2500 Mz 2538 MHz 300,000 Hz 81902951 MHz -82.92 dBm -106.52 dB 2500 MHz 2538 Mz 300,000 Hz 824.02201 MHz
2538 WHz 7.500 Mz 100,000 kHz 819.06441 MHz -53.33 dBm -76.93d8 2.538 MHz 7.500 Mz 100.000 kHz 824.03955 MHz
neody N
05:29:49 PM 03/20/2024 09:17:01 PN 03/20/2024
Ref Level 3000 dBm  Ofset 2308 Mode Sweep saL Ref Level 3000 dim  Offset 2.308 Made Sweep s6L
Count 100/100 Count 100/100

1 Spectrum Emission Mask

Limit Chee
20 dby
10 10
) I P N s
o f N I {
T T | |
| |
) 10 dBm— - } T
J L EM_LIMIT_002_ABS_O J 3
{ ) d !
r_,,._,nmwe'" S, P |
30 - A S Y P EAl s e -
{h‘w"' v e \..' e e W Mot TV
40 dbiyi A40udti
A
"
50 dbm B
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 23.94 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 23.93 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z E m d S5 7.500 Mz 2538 Miiz 100.000 kHz 818.92003 MHz -20.75 dBm -44.65 dB
2538 MHz -2.500 MHz 813.97686 MHz -35.48 dBm -59.42 dB 1548 dB 3538 Mz 2500 Mz 300000 Hz 818.99191 MHz -38.65 dBm 6258 dB
2500 MHz 2538 MHz . 819.00282 MHz -35.72 dBm 59.67d8 157248 2500 Mz 2538 Mtz 300000 He 824.03292 MHz -36.66 dBm -60.59 dB
2538 Wz 7500 Mz 100,000 iz 819.04266 MHz -19.38 dBm 4333 dB 6.38.d8 Jr38 Mie 7200 Mits 100.000 kie £24.033 55 MHz 1931 d8m 4335 d8
Ready [innannnnif Resdy |
05:02:31 PM 03/20/2024 09:17:40 P4 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A6-10 of 20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 4B

Mode Sweep

6L
Count 100/100

Ref Level 30.00dBm  Offset 230 dB

pectrum Emission Mask
Limit Chee

Made Sweep

s6L

heso

EM_LIMIT_002_ABS_0

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

i ;
1 F
a0 # 1
w0 Wy 40 dB 71 %
i T " | W ! )]
50 dBm —l l' l Im,Wk"' \'\y\'f\ i A MII‘r FICL F\.L !
ll ‘ H'L"L i Vhp i n"'"il 0 . iR 1
60 dBgw + Rl LU L et E
|t Lo v Q" S | NUWINTSNON DPSVOIIN || Wbiook VPR P Y P ‘
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz .5 MHz/
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 1248 dbm REW 50,000 Wz Sub Block A TxPowsr 26606m REW 50.000%Hz
Te Bandwidth 5.000 MHz Nene Tx Bandwidth _5.000 MHz Nane

B818.51586 MHz
818.99793 MHz
824.00809 MHz
824.039 55 MHz.

-14.65 dB
-104.05 dB
-51.89 dB
-37.05 dB

©05:27:18 BM  03/20/2024

-7.500 MHz -2538 MHz 100.000 kHz . z - m -37.33 di BE
-2.538 MHz -2.500 MHz 300.000 Hz 813.99793 MHz -32.45 dBm -54.93 dB -12.45d8
2500 MHz 2.538 MHz 300.000 Hz 819.02201 MHz -81.92 dBm -104.40 dB -61.92 dB
2.538 MHz 7.500 MHz. 100.000 kHz 819.33473 MHz -56.14 dBm -78.63 dB -43.14d8
T

09:18:87 BN 03/20/2024

Ready

Lowest MASK / Full RB

Highest MASK / Full RB

Ref Level 3000 dBm Offset 2.30 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 230 dB

Limit Chee

Mode Sweep

1 Spectrum Emission Mask

6L

Count 100/100

S ST

SRS DI

z 100.000 kHz
2 300.000 Hz
z 300.000 Hz
iz 100.000 kHz

" b i ’ ',
: e [ ST — T R,

s BRI e T e el Bk
40 dBim  40.caei . + -

o
0"dBm B
60
CF 816.5 MHx 5005 pts 5 MHz/ Span 15.0 MHz | | [CF 821.5 MHz 5005 pts. .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
[Sub Black A Center 816.50 MHz Tx Power 2298 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz Tx Power 22.91 dBm RBW 50.000 kHz
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,

B818.96045 MHz
818.99793 MHz
824.01599 MHz
824.04887 MHz

-15.16 dBm
-37.59 dBm
-37.76 dBm
-20.11 dBm

-42.07 dB
-60.50 dB
-60.67 dB
-43.03 dB

05:03:08 PM 03/20/2024

-7.500 MHz -2538 MHz 100.000 kHz . z -19.. m di - 7.500 MHz 2.538 MH;

2538 MHz -2.500 MHz 1000 Hz 813.96783 MHz -38.18 dBm 6117 dB 1818 d8 538 MHs 2500 MK

2500 MHz 2538 Mz 000 Hz 81901593 MHz -40.53 dBm 6351 dB -2053 di 2,500 MHs 3538 M

2538 Wz 7500 Mz 100,000 Kbz 81903955 MHz -21.24 dBm 4422 dB -8.24 dB Jr38 Mie 7500 Mt
Ready (L &

09:18:18 PM 03/20/2024

Readly

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 2.30 4B

Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 230 dB

1 Spectrum Emission Mask

Made Sweep

s6L
Count 100/100

B818.42569 MHz

-56.73 dBm

o Lt
20 dior - 20 dbi ~
: A ’ I
|
o ] Il / Ill
- — 10 dbm——— I
IMIT_D02_ABS_0 W \ ,[ M_LUMIT_002_ABS_0 / Wi
| i 7
. / ) 11
‘
a0 : - 40 dB ‘ W 1
v A HA M‘ﬁ ANTNTRH . (il o 1"-»“Ju! fh
LU RN T e LA S, L
60 b | JLR ol Iy . etk g ol L0 ) Ve AL B
irer I .vaLM[.w SRS L O IO | ok PPV Ao TP i Y L e
& 8165 Mz 5005 pis 5 W Spon T5.0 WA | GF 6215 Wiz 5005 pis 5 i/ Span 150 Wiz
2 Result Summary 2
[Sub Black A Center 816.50 MHz Tx Power 2216 dBm REW 50.000 kHz [Sub Black A Center 821.50 MHz TxPower 22.32dBm RBW 50.000 kHz.
Tx Bandwidth 5.000 MHz Nene, Tx Bandwidth 5.000 MHz. None,

-19.04 dB

-43.73 dB

7500 MHz 2538 MHz 100.000 kHz X z - m -36. -1. 7.500 MHz 2538 Mz 100.000 kHz

2538 MHz 2500 MHz 300000 Hz £13.99304 MHz -32.68 dBm -54.85 dB 1268 d8 3538 Mz 2500 Mz 300000 Hz B18.98100 MHz -£3.69 dBm -106.01 dB

2500 MHz 2538 Mz 300000 Hz £19.00957 MHz -83.99 dBm -106.16 dB -63.99 dB 2500 Mtz 3538 Mtz 300000 Hz 824.00583 MHz 3226 dBm -54.57 dB

2538 WHz 7.500 Mtz 100,000 kHz 819.20423 MHz -5644 dBm -78.60 48 il T 2.538 MHz 7.500 Mz 100.000 kHz 82405509 MHz -13.82 dBm -36.14dB

feacy I T PRETTE
05:04:26 PM  03/20/2024 09:19:35 B 03/20/2024
Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2308 Mode Sweep
Count 100/100
wa |I7 Spectrum Emission Mask

timit PhSs Limit Chee
20 diten 2046
10 10

ROV TP T . P T ey
a T T
i i ‘ ‘
10 ! ! 108 | 1
SEM_LIMIT_D02_ABS_0 J | EM_UMIT_002_ABS_0 | \
k v E T
1/ \ N
30 s A "V e e
I Sl G . el WS
I T o » s Ayt et
40 dbm et W | s 1 Mw.h_ww
S L
58m B
60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
[Sub Block A Center 81650 MHz Tx Power 2242 dBm REW 50.000 kHiz Sub Block A Center 82150 MHz Tx Power 2248 dBm REW 50.000 kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None

7500 WHz 2538 MHz 100,000 kHz . z -21.90 dBm d 7.500 MHz 2538 MHz 100.000 kiz B18.95112 MHz 24,57 dBm -47.05 dB -11.57 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.98288 MHz -38.63 dBm -61.05 dB -18.63 dB 2538 MHz -2.500 MHz 300.000 Hz B18.98702 MHz A6 dBm -63.94 d -21.46 dB
2500 MHz 2538 MHz 1000 Hz 819.00282 MHz -37.97 dBm -60.40d8 -12.9748 2500 Mz 2538 Mz 300000 He 824.00696 MHz -38.68 dBm 6116 dB -18.68 dB
2538 Wz 7500 MHz 100,000 Kbz 81903955 MHz -21.26 dBm -43.68 dB -8.26 dB 8 M 7200 Mits 100.000 kit 82405509 MHz 32.02 dBm 4450 d8 9.02 dB
R — BN 5w
09:05:04 PM  03/20/2024 09:20:14 PM  03/20/2024
TEL : 886-3-327-3456 Page Number 1 A6-12 of 20

FAX . 886
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 30.00dBm  Offset 230 dB

Ref Level 3000 dBm  Offset 2.30 dB Mode Sweep saL Mode Sweep seL
Caunt 100/100 Count 100
Limit Chee s
0 [ " 0
o T
[ |
- yam 10 dBim— -
ABS_0 R EM_UMIT_002_ABS_0

{ | i
30 f

! \ r
40 i i I‘ Y 40 dBrv
504k \1‘ h}ﬂﬂ l J I A N |
50 dBm k \ B T

(P PN A I
50 . SLUELE PR TN B ; . et TR
Lo A e T iy memevavs et e i Ay
CF 8165 MHz 5005 pts 5 Mz/ Span 15.0 MHz || |CF821.5 Mz 5 MHz/ Span 15.0 Mz
2 Result Summary 2
[Sub Block A Center 81650 MHz Tx Power 19.88 dBm REW 50.000 kHiz Sub Block A Tx Power 19.61 dBm REW 50.000kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz Nane|

B818.54073 MHz -77.66 dB -45.04 dB

Tx Bandwidth 5.000 MHz

7500 MHz -2538 MHz 100.000 kHz . z B m E di -1.: 7,500 MH; 2538 MH; 100.000 kH:
2538 MHz 2500 MHz 300,000 Hz 81397385 MHz 13241 dBm 5229 dB 1241 d8 238 Mt 3500 M 200000 Ha §18.98100 MHz -100.69 dB
2500 MHz 2538 Mz 300000 Hz 819.02577 MHz -80.10 dBm -59.98 dB -60.10 dB 2500 Mtz 3538 Mtz 300000 Hz £24.00809 MHz -55.16 dB
2538 WHz 7.500 MHz 100,000 kliz 51914830 Mz -59.61 dBm -7945 40 65148 2538 MHz 7.500 MHz 100.000 kHz 82405509 MHz -38.11dB
feacy I i T PRETTT
05:06:23 PM  03/20/2024 09:21:33 BN 03/20/2024
Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep sGL Reflevel 30.00dBm Offset 2308 Mode Sweep —
Count 100/100 Court 100/100
Limit Chee
20 d
10 10
" A . e A,
i T f T
10 ! f ‘ 0.8 | |
7850 i EM_LIMIT_002_ABS_O J
W ' ] I
il '
30 r. T
o ‘ h,
40 L e 20 dB e . :
T [ e, | " P N
50 dBm#‘,pr,f W pveton] [ | soniprsal™ LIPS
14"'1“#
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
[Sub Block A Center 81650 MHz T Power 20.36 dim REW 50.000 kHiz Sub Block A Comter 621,50 MHz Tx Power 2032 dBm REW 50.000 kHz

Tx Bandwidth 5.000 MHz.

B818.93246 MHz

~7.500 MHz 2538 MHz 100.000 kHz .. z -20. m di 1. X H 100,
2536 Mz 2500 MHz 81396298 MHz 3871 dBm 5907 dB 1871 d8 R ET e £18.99003 MHz 3074 d8m 6106 d8
2500 Mz 2538 Mz 000 Hz 819.00282 MHz 3013 dBm 5055 dB 2019 d8 o prerivie 0000 824.01900 MHz 312d8m B3a4d
2538 Wz 7500 Mz 100,000 k2 819.04266 MHz -21.79 dBm 4216 dB 879 dB Too8 i EEv i 8240395 Mz 3456 dBm atssdn
[ [
09:05:45 PN 03/20/2024 09:20:54 PM 03/20/2024
TEL : 886-3-327-3456 Page Number 1 A6-13 of 20

FAX : 886-3
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 5MHz / CP OFDM / QPSK / Full RB

Lowest MASK

Highest MASK

Ref Level 3000 dBm  Offset 2.30 48

Mode Sweep

6L

Ref Level 30.00dBm  Offset 230 dB

Made Sweep

Count 100/100
1 Spectrum Emission Mask
Limit Chec¥ P e Fpes
20 diten 20 dbx
10 10
! |. f — :
0 | ‘ tos f ‘I
SEM_LIMIT_D02_ABS_0 { \ FEM_LIMIT_002_ABS_0 | L
K E < X
I i i,
ok &
0 e 1‘ T P = R —
- 2 SO » A e - S
40 = [ PR s T
gﬁ:{ér‘n B
-60
CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz | | |CF 821.5 MHa 5005 pts 1.5 MHz/ ~Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz T Power 21,90 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 21,98 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz . z 13 7.500 M 2538 Mt 100.000 ki B18.941 79 MHz -21.42dBm 4337 d8
2538 MHz 2500 MHz 300,000 Hz 81398890 MHz 5867 dB 16,77 dB o3 My oo wke 200000 Ha §18.97686 MHz 230586 dBm
2500 MHz 2538 Mz 300,000 Hz 81900696 MHz -60.08 dB 1818 dB 2500 MHs 2538 MH: 300,000 He 824.01900 MHz 41562 dBm
2538 WHz 7.500 Mtz 100,000 kliz B19.03305 MiHz -1053 48 2538 MHz 7.500 Mz 100.000 kHz 824.14209 MHz -23.15 dBm

05:07:05 PM  03/20/2024

-45.43 dB

Ready

09:15:04 P 03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 10MHz / DFT-s-OFDM / P1/2 BPSK

Middle MASK / Full RB

RefLevel 30.00dBm  Offset 2.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec! Phss
20 dBnr
10 dBrv
RN AN TP flngmem At AN,
0 dBr / \
-10 dBnr
SEM_LIMIT_002_ABS_0 ‘ n{ K
-20 dBnr
30 dBm TV P
wwﬁww
-50 dBm
60 dBnr
CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 24.50 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz 5.038 MHz 100.000 kHz 813.893 54 MHz -24.65 dBm -49.16 dB -11.65 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.990 78 MHz -43.21 dBm -67.71 dB -23.21dB
5.000 MHz 5.038 MHz 300.000 Hz 824.01298 MHz -43.51 dBm -68.02 dB -23.51dB
5.038 MHz 10.000 MHz 100.000 kHz 824.106 40 MHz -28.49 dBm -52.99 dB -15.49 dB
Rty o 000

00.22.18 PM__03/20/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK

Lowest MASK / Full RB

Ref Level 30.00 dB:

m  Offset 2.30dB Mede Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec

20 dBrmy

10 dBnv

0 dBnv

-10 dBm

SEM_UMIT_002_A

BS 0 ‘ f

-20 dBmr

-30 dBmr

et

i

P/ﬂ@,y»u.

-50 dBmr

-60 dBm

CF 819.0 MHz

2 Result Summary
Sub Block A

5005 pts

Center 819.00 MHz

.0 MHz/

Tx Power 24.02 dBm

Tx Bandwidth 10.000 MHz

Span 20.0 MHz

RBW 100.000 kHz
None

-10.000 MHz -5.038 MHz 100.000 kHz 813.926 73 MHz -25.69 dBm -49.71 dB -12.69 dB

-5.038 MHz -5.000 MHz 300.000 Hz 813.962 94 MHz -43.08 dBm -67.11 dB -23.08 dB

5.000 MHz 5.038 MHz 300.000 Hz 824.03179 MHz -44.65 dBm -68.68 dB -24.65 dB

5.038 MHz 10.000 MHz 100.000 kHz 824.284 65 MHz -27.14 dBm -51.16 dB -14.14 dB
o T

09.22-587 pM_0

3/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM

Middle MASK / Full RB

Ref Level 30.00dBm  Offset 2.30 dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PSS
20 dBmr
10 dBm
DB Pt T
0 dBmr { \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ J M
-20 dBmr
30 dBm MNM Wi
b it A S
a0 g
-50 dBm
60 dBmr
_CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 23.04 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.94333 MHz -26.06 dBm -49.10 dB -13.06 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.964 07 MHz -42.40 dBm -65.44 dB -22.40 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.022 76 MHz -47.91 dBm -70.95 dB -27.91 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.18516 MHz -29.49 dBm -52.53 dB -16.49 dB
Ready _ 20240320
g HEEDE

09.23.25 PM__03/20/2024

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM

Middle MASK / Full RB

Ref Level 30.00 dBm  Offset 2.30dB Mode Sweep

1 Spectrum Emission Mask

SGL

Count 100/100
@1Rm Avg

Limit Chec PASS

20 dBrmy

10 dBnv

oo f |

SEM_UIMIT_002_pBS_0 ‘ J \

-20 dBmr

30 dBm . e

-40 dBm Al

-60 dBm

CF819.0 MHz 5005 pts .0 MHz/
2 Result Summary

Span 20.0 MHz

Sub Block A Center 819.00 MHz Tx Power 22.62 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.95993 MHz -26.45 dBm -49.07 dB -13.45dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.967 83 MHz -42.87 dBm -65.49 dB -22.87 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.002 82 MHz -48.93 dBm -71.55 dB -28.93 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.056 65 MHz -31.13 dBm -53.75 dB -18.13 dB
e ik

009.24-13 PM_03/20/2024

TEL : 886-3-327-3456 Page Number

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411108C

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM

Middle MASK / Full RB

Ref Level 30.00 dBm Offset 2.30dB Mode Sweep SGL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PRSS
20 dBmr
10 dBm
0 dBm (/“"’NW\ o My gt e AL \
-10 dBm
SEM_LIMIT_002_ABS_0 ‘ / \
-20 dBmr \‘
-30 dBmr WM
-40 dBmr Mm v R ] FIS———
0 d’.}wM
dBm
_CF819.0 MHz 5005 pts 2.0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 20.53 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz
-10.000 MHz -5.038 MHz 100.000 kHz 813.94748 MHz -29.05 dBm -49.58 dB -16.05 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98100 MHz -44.50 dBm -65.02 dB -24.50 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.012 98 MHz -52.97 dBm -73.50 dB -32.97 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.234 90 MHz -37.88 dBm -58.40 dB -24.88 dB
Ready  [HENENNNEN o 202020

00.24.583 PM__03/20/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB

Middle MASK

Ref Level 30.00 dBm  Offset 2.30dB Mode Sweep saL
Count 100/100
1 Spectrum Emission Mask ©1Rm Avg
Limit Chec PhsS
20 dBm
10 dBm
Foren e i , et Ao
0dBm / \
-10 dBrw
SEM_LIMIT_002_hBS_0 ‘ J \
-20 dBrm
-30 dBm = P e e ———
404 .‘.‘."”JJM
50 dBrm
-60 dBrw
CF819.0 MHz 5005 pts 0 MHz/ Span 20.0 MHz
2 Result Summary
Sub Block A Center 819.00 MHz Tx Power 21.99 dBm RBW 100.000 kHz
Tx Bandwidth 10.000 MHz None
-10.000 MHz -5.038 MHz 100.000 kHz 813.893 54 MHz -24.48 dBm -46.47 dB -11.48 dB
-5.038 MHz -5.000 MHz 300.000 Hz 813.98702 MHz -41.01 dBm -63.01 dB -21.01 dB
5.000 MHz 5.038 MHz 300.000 Hz 824.026 90 MHz -45.27 dBm -67.26 dB -25.27 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.040 07 MHz -26.33 dBm -48.32 dB -13.33 dB
Ready _ = 2024-03-20
B 1:25:3:

00.25-3% PM_03/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108C

Emission masks — Out of band emissions

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 30.00dBm  Offset 2.30 dB Mode Auio Sweep s6L RefLevel 30.00 dBm  Offset 2.30 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spuri ns
1t Che
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn o
10 -10
SPURIOUS_UNE_ABS_002 SPURIOUS_UNE |ABS_002
20 20
30 -30
40 dbm + - 40 e T T
) . Tt i i gl B | A O T e gl P
50 ir—— 50 T—
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 33.70004 MHz -57.09 dBm -44.09 dB 30,000 MHz 809.000 MHz 100.000 kHz 32.834 54 MHz -57.27 dBm -44.27 dB
829.000 MHz 1.000 GHz 100000 kHz 862.87091 MHz 50.42 dBm -46.42 dB 629.000 Mz 1.000 GHz 100.000 kHz $33.85091 MHz -59.30 dBm 4630 dB
1.000 GHz 3.000 GHz 1.000 MHz 289213 GHz -47.46 dBm -34.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97938 GHz -47.27 dBm 34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48745 GHz -43.69 dBm -30.69 d 3.000 GHz 7.000 GHz 1.000 MHz 6.46985 GHz -44.11 dBm -31.11dB
7.000 GHz 9.000 GHa 1.000 MHz 7.49806 GHz -42.97 dBm -29.97 dB 7.000 GHe 91000 GHz 1.000 Mz 7.498 56 GHz -42.69 dBm 29.69 dB.
oty - Resdy = e
08:32:18 FM 03/20/2024 08:33:38 B 03/20/2024
Ref Level 30.00dBm  Offset 230 B Mode Auto Sweep 56
Count 100/100
Line _SPUR|OUS_LINE_ABS_0d2
20 dBow
10
0 dbn
-10
SPURIOUS_UNE_ABS_002
20
30
40 dbm ! 1
i e P )
50 —
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz
2 Result Summan
30.000 MHz B09.000 MHz 100.000 kHz 3534451 MHz -57.14 dBm -44.14 dB
829.000 MHz 1.000 GHz 100000 kHz 864.40952 MHz -50.01 dBm -46.01 dB
1.000 GhHz 3,000 GHz 1.000 MHz 1.63905 GHz -47.54 dBm 3454 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.47385 GHz -43.81 dBm -30.81d8
7.000 GHz 9.000 GHa 1.000 MHz 7.49406 GHz -42.88 dBm -29.88 B
08:30:56 FM £3/20/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG411108C

Frequency Stability

Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0066
40 Normal Voltage 0.0037
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0141
PASS
-10 Normal Voltage 0.0221
-20 Normal Voltage 0.0113
-30 Normal Voltage 0.0089
20 Maximum Voltage 0.0000
20 Normal Voltage 0.009
20 Battery End Point 0.0033
TEL : 886-3-327-3456 Page Number : AB-19 of 20

FAX . 886-3-328-4978



seamron 1as. FCC RADIO TEST REPORT Report No. : FG411108C
Test Conditions FR1 n26 (BPSK) / Middle Channel Limit
BW 5MHz 2.5ppm
Temperature Voltage
°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0032
40 Normal Voltage 0.0036
30 Normal Voltage 0.0067
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0041
PASS
-10 Normal Voltage 0.0053
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0058
20 Battery End Point 0.0023

Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A6-20 of 20
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG411108C

FR1 n26 Part90s Straddle Channel

Peak-to-Average Ratio

Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.76 4.50 5.46 5.96 PASS
Mode FR1 n26 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.64 PASS
TEL : 886-3-327-3456 Page Number D A7-10f 13

FAX . 886-3-328-4978





